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Name of Sample: Li-ion polymer battery BL267 3.85V 3000mAh 11.6Wh
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1
Y RSP HiE BL267 3.85V 3000mih  11. 6¥h
o2 AR Chinese
Name of Sample| o 5 Li-ion polymer battery BL267 3.85V 3000udh 11.6Wn
English
G r hn 1116050250
Sample No.
EXT3 V01 KEM (1) ETHRLAH
Consignor SCUD (FUJ1AN) ELECTRONICS CO. , Ltd.
Y A KEEE GEE) afAmRAD
Manufacturer SCUD (FUJIAN) ELECTRONICS CO. , Ltd.
Bk BARE (xTEREYERNHEUE RRAEFHRD

Test method

ET/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev, 5/Amend. 1&Amend. 2 V

FEAAR BEAE (LT RARIEHARINSE KBMRETI
W 471/5G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the T
Criterion  (F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amendy:
k=
— S
Silver and black Alumipug-plastics shell
F Rk E 8 A 2016-05-24 HrRlALE B ] 2016-05-26 ~ 2016-06-23
Accepted Date Test Date
B e BRI AR SR A PR SRS TR LA SRR
Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems cirecuit, Crush, Overcharge, Forced discharge
ZRY, SRS AHLE (XTFaRENEHNENS KBRMREFI
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. IPRHELEK.
#I4k# | The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
Conclusion
¥ H I (Date) : 2016-06-24
AT 7E e LES S L iRechargeable Single Cell Battery. ARIBEHRTIVTE. T8HT M FARBRE AR TR
iz AAHE.
Comment
E 318 B0 d
Consignor
Address
ol L AT M 1% 1
-
Approver: Checker:
R%

Title:

B LRI (Vice chief engineer)
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2/11
B IR B LAk ﬁ/ﬁ%*iﬁ/ﬁ'g‘ﬁ’g‘ sk B A4 £z
Name of Test Standard requirement or The i
No. Hairis Clause Number of Standard Test Result |Conclusion| Remark
BaE (RTFERSHEHAME LRAEtT
B3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 3% 11| W% 1
1 | E&&m . |UN Manual of Tests and Criteria Scvetion See Appendix 1 SR /
Altitude simulationfsr si/ac 10/11/kev. 5/Anend. | 38.3 Test T. | Passed
BAE (XFERRHESEHNE RBAGET
PR #tD ST/SG/AC. 10/11/Rev. /Amend. | 38. 3 R4 T.2) W% 2
2 o UN Manual of Tests and Criteria Section See Appendix 2 ey
Thermal test ST/SG/AC. 10/11/Rev. 5/Amend. 1 38, 3 Test T.2 S
Passed
KEE (XTFERRYEHMARIE RBREs
. = B} ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 R T.3) RLHI% 3
3 Vibrati UN Manual of Tests and Criteria Section See Appendix 3 oy -3 /
ibration ST/SG/AC. 10/11/Rev. 5/Amend. | 38.3 Test T.3 Passed
BEE (X FERYERMRNT MEREAT
ik Fd ST/SG/AC. 10/11/Rev. 5/Amend. 1 38, 3 1A% T. 4| WLFH% 4
4 Sh UN Manual of Tests and Criteria Section See Appendix 4 &% /
ock ST/SG/AC. 10/11/Rev, 5/Amend. 1 38.3 Test 7.4 Passed
Fell (xTERIZENERD RBAEET
b A ST/SG/AC. 10/11/Rev. 5/Anend, 1 38.3 %% T. 5 WEt% 5
5 g 1 sh LN Manual of Tests and Criteria Section See Appendix 5 B /
xternal SNOTT  Is1/5G/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 Prssod
cirenit -
BRAE CATERaSERNBNT RENERT
I fg;" ST/SG/AC. 10/11/Rev. 5/Anend. 1&4Amend. 2 38.3| W T 6 op
8 Wk 1.6 See Appendix 6 ) /
Crush UN Manual of Tests and Critevia Section . Passed
ST/SG/AC. 10/11/Rev. 5/Amend. [&Amend. 2 38, 3 Test
GARE (KT ERRHERIENS ARFTET
oR 39 ST/SG/AC, 10/11/Rev. 5/Anend. 1 38. 3 k¥ T.7| Mg 7
7 UN Manual of Tests and Criteria Section see Appendix 7 B
See App /
Overcharge ls1/s6/ac. 10/11/Rev. 5/Anend. 1 38.3 Test 1.7 PRssad
REE (XTRRADESSNAUS RLNEET
Aty ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 k% T.8) R # 8
8 ."EMHEE LN Manual of Tests and Criteria Section See Appendix 8 oy
Forced discharge |sp/so/ac. 10/11/Rev. 5/tmend. 1 38.3 Test 1.8 phGsed
P s E il I 19°C-21C; BB HE  17%-65%
Test Environment Ambient temperature:19°C-21°C;Ambient humidity:47%65%;
Condition
B, BIR. $R]E). mhif, AR, BeIRE
?%Ttﬁ g Altitude simulation, Thermal test, Vibration, Shock, Externalshort
est item circuis, Forced dischargs
~ -y sircul oxced disc
hmhbiobis P AR e .
Subcontracted Test SEFERE RHRAN 511440
Condition Subcontracted | Name Post Code
Laboratory Mot Fo MR R T B =% &,5% 020~-34777662
Address R1IGZ— Tel

Pty J

'\)/\
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3/11
A% 1 RRAE LM | AR
No. Name of Test Items | Ajritude simulation
e Mo RA KT Before XIE After FEMA | MALE| R
%% | Sample Status F¥ |FBLE| KE | FBEE |Mass Loss| Residual | FE
Sample Mass OoCV Mass oCcVv OCV | Other
No. /g N /g A% 1% /%  |Event
0L | s | 23081 499 | 43.084 | 4.39 0.02 | 100.00 | ©
000 | o e | 42,748 439 | 42.740 | 4.39 0.02 | 100.00 | O
0 | bR e | 2268 439 | 42.262 | 4.39 0.02 | 100,00 | O
pos | et | el 439 | 42522 | 439 0.02 | 100.00 | O
006 | qomm sty | Azais 439 | 42.408 | 4.39 0.01 100,00 | ©
08 | joaorrexe o | azeos | 43 | 42802 | 439 0.01 | 100.00 | O
w7 | nmemt i | am | e | 4% 0.02 | 100.00 | O
008 | porkers | 42496 | 430 [ 42490 | 439 0.00 | 100.00 | O
009 | geicmert | 4243 | 430 | 4245 | 439 0.02 | 100.00 | ©
010 | ot gatiy i 42.607 4.39 42. 601 4.39 0.01 100.00 | ©
s&_r‘é This ip?zer(i:;i:;innall_v

Biz. LR V-4 DB R-AE F-AK 0-RMER. RHL, MK FARE. RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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4/11
A% 5 BEAE LA | A
No. Name of Test Items | Therma] 1est
#a|  Hans il Befoe REE At | g #ani| e
»e Sample Status RE %561@.& RE | FBLE| Mass Losﬂ Residual [ 30 &
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g v % /%  |Event
001 | i aeas | 48084 4.39 13. 094 4,29 0. 00 97.72 | ©
0 | onne . | e 4.39 42.750 4.28 0.00 97.49 | ©
08 | o | #2062 439 | a2.2m 4.28 0.00 97.49 | ©
0t | ot s | b2 4.39 | 42.531 | 4.29 0.00 | 972 | O
005 | ernas o | 42.409 4.39 42,417 | 4.29 0. 00 97.72 | ©
006 | oonn e | 806802 439 | 42.810 | 4.28 0.00 | 9749 | ©
07 | it o s T1T 4.39 | 42.725 1,29 0. 00 97.72 | ©
008 | i rmram ] 49.460 4.39 12,497 |  4.28 0.00 | 97.49 | ©
108 | i e A2 435 4.39 42. 445 1.28 0. 00 97.49 | ©O
010 Wi 42. 601 4.39 | 42.610 | 4.29 0. 00 97.72 | ©

1CYC Fully charged

UFE

This space intentionally

left blunk

&ix: L-#F V-IRA D-ARK R-E F-RK (-R2H. LRA. LK. RHR. AEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,

No Disassembly,No Rupture & No Fire.
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5/11
A% 3 BRARLH | F3
No. Name of Test Items | vipration
. ? RIS B Before A
#a | Hars e RBE A g | Mbes | e
%5 Sample Status RE FROEE| KRE 7% % /& |Mass Loss| Residual | 0.8
Sample Mass ocv Mass ocv OCV | Other
No. /g A /g A % 1% Event
001 ICYCFE 4 fE L ; ) s
11C Pty dberges | 43:094 | 420 | 43.087 | 429 0.02 [ 100.00
002 | ot ama | 42780 | 428 42, 743 4.28 0.02 | 100.00 | ©
008 | itnre s | 221 | a8 42. 264 4.28 0.02 | 100.00 | ©
0ot |  lumarm . || am 42.524 4.29 0.02 | 100.00 | ©O
W | ene pes | 2417 | 429 | wzse | wze 0.02 [ 100.00 | ©
006 | poprrns o | 42810 | 428 | 42802 4.28 0.02 | 100.00 | ©
007 | ocrn s | 42725 | 429 | a2.717 | 428 0.02 [ 99.77 | O
ICICESFE 4D 4 444 1 ¢ ~
008 | iovc Futty dhmrged | 42-497 | 428 | 42,490 | 4.28 0.02 | 100.00 | O
LCYCrE& Al / ;
009 | jove purty darged. | 32445 | 428 | 42436 | 428 0.02 | 100.00 | O
ICYCES Tl .
010 | oy rurty dosed | 42610 | 429 | 42.602 | 4.29 0.02 | 100.00 | ©
U-FzF This space intentionally

&iz: L-#H V-RA DMK R-E F-RX 0-R#H. RBL. LBK. L, A K.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 A B L AR it
No. ! Name of Test Items Shock
o - XIS B] Before RIS After AERE |Mees | 2e
3 Sample Status RE | FRLE| AE F3% /% | Mass Loss| Residual | L&
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g A% % % Event
00l | ycranns o | 43.087 | 420 | 43084 | 428 0.01 99.77 | o
002 | epproe ., | 42743 | 428 | 42740 | 428 0.01 100.00 | O
003 | jermres | 42264 | 428 | 4262 | 428 0.00 | 100.00 | O
004 | epnek® | 42524 | 420 | azszz | 428 0. 00 99.77 | ©
005 | erie o | 42410 | 429 42.408 | 4.28 0.00 99.77 | o
006 | srrn e |aoiser | ases 42.800 | 4.28 0. 00 100.00 | O
07 | e ity | s 42.7115 | 4.28 0. 00 100.00 | ©
008 | jeprort | 42.490 | 428 | 42488 | 4.28 0.00 | 10000 | ©
009 | ioranon ., | 42436 | 428 | 42434 | 408 0.00 | 10000 | O
010 | joerarrm | 42602 | 420 | 42600 | 428 0. 00 99.77 | ©
LR g This spe;:;li:lﬂt::;wnﬂlly

Gii: L-H V-IRR D-M4K R-BE F-RK 0-Rk. RHA. LHRE. R, LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 1 KR B LA YhiE B
No. Name of Test Items External short circuit
PER e A2k A MHoAORGHEE AL
Sample No. Sample Status e Exlemigl'emperature Other Event
=
001 ICY'éC:Eﬁjti:ged 96. 2 0
002 lCYéC:;Eﬁ?fijged 56. 7 0
VOSE g
o0 IC\':‘CI:EES??higed 56.9 0
004 lCY(].‘C:-'iILl;?ggged 35.9 0
005 ICY(I‘CI"\(;;T?cﬁhzged 56. 4 0
006 lCY’écgﬁﬁ?ﬁzged 54.3 0
007 \CYC Polly soarged 5.3 0
T
009 LO1E Pully dpe 6. 4 0
010 ICYéCZgﬁ?ﬁa‘g@d 94.2 0
PFE This space i:;::}:iunally left

&iz: DR R-BREL PR K 0-AfMik. RAK, RRE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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¥ 6 IR 8 L AR #ﬁ E
No Name of Test ltems Crush
3 LS N=4
#u“c%% #rﬁt%ﬁé M ﬁg“f\ﬁl%r%/mi .ﬂ-{&,%g
Sample No. Sample Status ax. £X em:“t emperature ke Bvanit
' 1CYC 50%%A & -
o 1CYC 50% Capacity 25.1 0
: 1CYC 503754 N
o ICYC 50% Capacity 24. 8 0
9 1CYC 50%7 & g
e 1CYC 50% Capacity 25.3 0
y 1CYC 50%78 =
ey 1CYC 50% Capacity 25.3 0
s 1ICYC 50%7E &t ‘
e 1ICYC 50% Capacity 25.0 1)
1= This space intentionally left blank

#ix: D-RRAK PR K 0-RAK. AR,

Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.
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A2 3 RRAE L4 [dxw
No. Name of Test Items | gyorcharge
Hanss R Hle %
Sample No. Sample Status Other Event
016 "ICYCﬁﬁﬁ% " 0
1CYC Fully charged
017 _'ECEC'?‘E‘&E% 0
1CYC Fully charged
ICYCELTH 0
018 1CYC Fully charged
019 rlcycvc%f—:ra 0}
1CYC Fully charged
020 50CYCELFE 0
50CYC Fully charged
021 ) §oc¥tﬁéfi£& . 0
S0CYC Fully charged
022 50CYCIE2F i 0
50CYC Fully charged
7 A E
023 §0C\C?E:3E£ 0
S50CYC Fully charged
FEE This space intentionally left blank

Fix: D-R F-RK 0-AMA, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 3 BB 8 4 # IR
No. Name of Test Items Forced discharge
o5 HaRE ERAL
Sample No. Sam‘pl.e Status Ot;1er Busiit
024 1CYC IFCJSTZ?:?&W; 0
VO A
025 1CYC ll-s;l(‘lj; ?iiﬂ‘c?xlargad 0
026 1CYC Lirﬁ??liirged 0
10Y0 4
027 1CYC i“cuylL l/;" ;dtiiahlarged 9
028 1CYC l!‘itﬁ??i?ct}irged 0
05 A
029 1CYC ﬁ‘l(‘l}::i‘iimed 0
030 1CYC lifctxylclr_\rl:ﬁd:i'?cl#arged 0
031 1CYC IF?}CI? fi)?csl?arged 0
(OS2 4>
032 1CYC IFg?lclfﬁii[}irged -
YO A
033 1CYC 1;11‘1('1‘; ilti}i:irged 0
034 SOCY(‘-DOF‘ClJYICIJ)":{c‘(:iL:(CIf‘arged o
S50CYC=4
035 S(NTV'C\) 0;1}1(1:: :i’f(c?arged 0
S0CYCE= 4
036 SGCX(D(;-LL.YICIT ?J:ii’hﬁargec 0
037 SDC\.'CS(:“S?:LC'f sziﬂsicfar ged 0
ey
038 GOCY: O}i}lclyvc :gih:zc?a:ged 0
039 SOC\’(‘?OF-‘(;YlClJ,\??ilif;rged 2
040 SO(‘XCSOFCJI(‘I? i:izkc%ar ged 0
041 SOCW'C?%.? lcl%: ?i:i?cfargeri 0
042 50CYC5 ﬁcls? ?i?ciirged 0
043 SOCYCSOX-FJICIT {f;zzc?argcd 0

#ix: DR F-AK 0-AMRik. RAZK,
Note: D-Disassembly F-Fire 0O-No Disassembly & No Fire.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn





